



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Reactive Nano Technologies, Inc.
111 Lake Front Dr.
Hunt Valley MD 21030

Date: 2/22/2008

Report No.: 170580

PO No.: RNT5115

Attn: Frank Zimone

Supplemental Report: Cd tested by MS

Page: 1 of 1

Client Description: Sample

RoHS XRF SCREENING

NSL Lab No: 0802640

Sample Description: NF60-A1

<u>Tests</u>	<u>Results</u>	<u>Method</u>
Cd	<10 ppm	ICP/MS
Cr	Pass	XRF Screening
Hg	Pass	XRF Screening
Br	Pass	XRF Screening
Pb	Pass	XRF Screening

Pass: Indicates levels obtained by XRF Screening are below RoHS Threshold Limits

Fail: Indicates levels obtained by XRF Screening are above RoHS Threshold Limits

Inconclusive: Results of the analysis that fall within +/- 30% (per IEC), and results of the analysis for Cr and Br greater than the RoHS legal limits are deemed inconclusive and further testing is needed.

Reporting Officer: 

Carm D'Agostino , Wet Chem
Supervisor